The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



'

5

v

ing

L}

lternators -

Single-Bear

e

971-0220

. Qe

3...

86 SPEC (A)

SA

4

Pri

inted in L)



Authorized Onan Parts and Servuce Center

e o

J

- SERIAL NO.

"

°

MODEL AND SPEC NO.

For handy reference, insert “YOUR"”
nameplate information in the spaces above. -

£

pxy

——Fer—ﬁaﬁs e%servcce ccntact the dealer from whom you purchased thls equtpment or refer to ‘S/our Nearest

~To avoxd errors or delay in fmmg y@ur part‘s order alwaysglye the MODEL SPEC NO and SERIAL NO. from the
- Onan némeplate S ,

M-1149

>



Bar As&embﬂy

and Dgsk Dr1ve Assembl \ 3“:AKM"TTSGnscE.toverépeed

: : o S Stater, Alternator’ f"‘ AGAS - ”‘“*zip
[ Heater., ‘E;a)]xe‘c‘tr‘wcq'l . R B2 ¢« - L Stator‘,-liﬁxcwter ABAS .
| o S e e L. . Suppressor, Voltage . A13
T Introduction . o . AS C Suppressor ‘Dual Voltage! At4
: o L s ON . - ‘ I
. Rectifier, Diode - Negative . A1l * ' ‘ Table, Data - Electrical ., A5
© Rectifier, Diode - Positive All ¢ Table, Data - Unit . A5
Rotor Assembly - Alternator . ABA8 - ~ , o . .-
Rotor Assembly, Excifer ~  ABA8AIN _ : Wheel, Overspeed A2 & ;
a & N N -
- g;-
% - o
v '
o {
W * P
¥ k . N *&iﬂ . -
fy Iy ' \' !
i
o Y RO ’ '
o T R ’ % ‘ 2
u e ' |
° - i
3 ¢ .' //:/’/
. . Yy, . ’
‘ (



fThese typtcal

‘=,repJacement parts arraﬂgemént.
\xby FACING ﬁhe FRDNT or -

S

of ‘related

W

'ﬂtems.

-
*q

partswr!lustrated are. typuca1

1npwt end oF the'® Unlt

(Ref

Unjiwoata Table

«appues to ! 'ehe Standaitdh, ufm:s};_ sted beiow.
dnd 'each’ part or: assembly -
~ land unless otherwmse ment;oned”

BIRN
[
&
w
“ b

7a

"”ﬂ;‘e

1}ustratmons are -

1dentxfwed by a

llustratlons are subgect to change afid reflect on1y the§1amest
The Right and Left s'ides of the Unit ane determined
Fan and Dr1ve Dist).

]

‘jrxption coﬂhmnwthe parts are 1nterchangeab1e between mode1s ! i

. &

3

L2

'RATINﬁ.

MODEL IDENTIFICATION RATING . | MODEL IDENTIFICATION |
p : , ' , P i, e s
[ N P > " ~ o
b ¥es.0.¥8 - %/ 165,000 WATTS 200.0 YB ~ */ # @ 200,000 WATTS
. 250.0°YB = %7 250,000 WATTS |, 300.0 8 = */'#}@ 300,000 WATILS
350.0 YB - */ 300,000 WATTS, " NN ' )
. i - ; — i
"V‘ ' ) < .‘ : ' ’ ' ¥ .
. Electrical Data Table T . 5 .
*VOLTAGE GODE VOLTS HERTZ WIRE PHASE 3 NOfES
¢ 1
5D 120/240 60 4 3 L
9X 347/600 60 4 3
RS e ¥ 120/208 60 12 ‘3 .
' 127/220 60 12 3
. 139/240 60 12 3
<\ 240/416 60 12 3 ., .
2547440 60 . 12 3 ;
277/480 60 12 3 =
5117 110/190 - 50 12 T3 v o
115/200 50 12 .3
120/208 50 12 3
127/220 50 12 3 -
- 220/380 50 12 , 3
N 230/400 50 12 T 3
" 240/416 50 12 .3
254/440 50 12 3
an N - - B !
* = Veltage Codes follow Model Let(er designations.
# - Specification Number: Number 1 is Standard, all other indicate varations.
8 j'Spec1f1catlon Letter: Letter advances ( A to B, B to C, etc) with
L major manufacturing changes. ’ ‘
+ » The Stators are Recannect1ble ?
i ' 5 e . )
[ - :;s‘; -
£ 5 b
/ A }‘ J/
e
- o X k .
N I R
;"‘ B - v o T \i‘p"i - ,’?:
oy






.o g A]ternator\ Aol
i % e '%, "‘ A“‘ {w;’ “‘ B “;‘“‘,1.' ’ ) o ‘
QTY L g~= ﬁART © " REF. PART . QTY . PART
: USED Tt DES%RIPTI&N\ Co ONDLY . NOL USED  DESCRIPTION
D 1 Sensgr Assembly, ngrspeed O ’ ”% "1 ,Bus Bar Assembly (See,
L L ‘) (See Separate Page gor ‘ : L o o Separate Page for -
L R " q°mpsnents) - . ‘ e . " Components) ; .
+-0 2 114-0023 2 Screw .Cap - Hex Head\ : . 18 805-0032 " 8 - Bolt, Cap - Hex Heaﬁ : |
o (1/4%20 x 1-1/74") . L , (1/2-13 x 1-1/a8") ° R
3 850-0040 .. 2 Washer Lock = Spring 61/4") .19 Rotor Assembly (Includes Fan.
4, 862-0001 2 Nut, Hex (1/4- 20) , - Disk Assembly, Bearing,
81 234-0455 1 " g.Screen, Air o o Exciter Rotor, and Speed
6 '862-0016 4 Nut, Hex (1/2-13) s o o Sensor Wheel)
. T 850-0060 4 wWasher:, lock - Spring (1/2") , 201-1940 1 165 kw, Clde 517
8 520-0780 4 Stud (h/? 13 x 6-1/2"LG) @ - 201-1940 1 200 kW, Code 9X, 17
9  8Q0-0009 4 Screw, Cap - Hex Head . | o 201-1942 1 _ 200 kW, Code 517
e (174520 x 1-172") \ 201-1942 . 1 250 kW, Gode 9X. 17
-10,  850-0040 4 Washer tLock - Spring (1/4")\ 20 : Overspeed Sensor Wheel
11 y; B Stator, [Exciter ‘ Assembly (See -Separate Page
. 220-1920 1 N Standard N ", For Components)
- 220-2607 i Enviromental Protected 805-0035 8" Bolt, Cap - Hex Head
12 509-0161 1 Seal, D-Ring s o (5/8-11 x 1-1/2")
13 211-0214 - 1.  End Bell 526-0259 ' 8" Washer, Flat - Hardened
14 800- 0063 12 Screw, Cap -~ Hex Head 232-2898 1 Fan and Disk Assembly
‘ # (1/16-14 x 1-1/2") (Matched Pair)
15 850 0065 12  Washer, Lock - Spring (7/16“) 51Q-0106 1x Bearing
16 ~ Stator’ (Inc]udes Bus Bar 232-2317. 1 . Spacer., Sleeve
L - Assemb!y) Rotor Assembly, Exciter
~2?0~2135 i 165 W, Code 517 (See Separate Page for
~., 220-2317 T 200 kW, Code 9X ) o . T Components) '
: 220-1912 H © 200 kW, Code 17 201-1902 1 Standard
220-2137 1 200 kW, Code 517 ’ 201-2453 1 Enviromental Protected .
220-2319 3 250 kW, Code 9X 27 515-0145 1 Key, Rectangular
220-1914 1 250 kw, Code 17 ’
L3
& b
& r
& N N .
| . > a5
§
1
o . 3




} - /,:7—”"’:"#*’7 o T
rernator ... o

o -

. ‘A-l

e

Pk




4#4424u114 QQZ3WW

o g iy

&

s&o—ooaof

§62-0001
2340455

862-0016 -

850-0060
520-0780

800-0009
-850-0040

220~1920
220-2607
509-0151
211-0214

- 800-0092
850-0060 .

220-1915
220-2139

220-2345
220-2140

2202322

220-1917

F-

sl

-1

1%

i

16

16

Pk fd powd fn S b g

t;fﬁTf‘“
" Usen -

. E-% . '
B b s RO b%

%

o ,,;‘3‘; o s e
~%‘; T A]ternator
:‘,, “I . T Aa‘ " SAE #D
O UPART T REFV 3 Pmrf-
' DESCRIPTION _°‘.v‘n NO. . NO.
: Sensor Assemﬁly, Overspeed 17
(See Separate Page for-
COmponents) . )
Screw,” Cap ~ Hex Head; - 18 -805-0035
(1/4-20-x 1-1/4") f
. Washer, Lock - ASprtng (1}4“ . 4‘19
" Nut, Hex {1/4-20)
Screen, Air
Nut, Hex (1/2-13)
Washer, Lock - Spring {(1/2") 201-1949
Stud (1/2-13 x 6-1/2"LG) 201-1948
Screw, Cap - Hex Head 201-3030
{1/4—20 x 1-1/2") o 201-1950
Washer, Lock - Spring (1/4") 201-1950
Stator, Exciter 20
Standard ‘
_. Enviromental Protected o
~Bgal, O-Ring 21 805-0035
< End Be]l\‘ -
Screw, Cap - Hex Head 22 526-0259
{1/2-13 x 1-1/2") 23 232-2899
Washer, Lock ~ Spring (1/2") .
Stator (Includes Bus-Bar 24 510-0106
Assembly) 25 232-23117
250 kW, Code 17 26
250 kW, Code 517
300 kW, Code 5D ,
300 kW, Code 517 201-1902
350 kW, Code 9X 201-2453
350 kW, Code 17 27 515-0145
( a0
[P
¢ ',’ y'_'

R R e e

-

bt

b ped g

-Spacer,

pART L
DESCRIPTiC»F g

" Bus ﬁar Assembly (See

~Separate‘Page for
Components) -

Bolt, Cap - Hex Head

(5/8-11 x 1-1/2")

Rotor Assembly (Includes Fan
Disk Assembly, Bearing}l
Exciter Rotor, and Speéd
Sensor Wheel)

250" kW, Code 517

250 kW.. Code 17

300 kW, Code 5D y
300 kW, Code 517

350 kW, Code 9X, 17

Overspeed Sensor Wheel
Assembly (See Separate
Page for Components)

Bolt. Cap - Hex Head
(5/8-11 x 1-1/2")

Washer, Flat - Hardened

Fan and Disk Assembly
{Matched Pair)

Bearing

Sleeve

Rotor Assembly, Exciter
(See Separate-Pade for
Components)

Standard
Enviromental Protected
Key, Rectangular

R



T R e T TR T TR T e R R T

~ REF PART - QTY PART ' * " REE PART * QTY ) PART

NO.  NO. USED - DESCRIPTION NO. NO. USED DESCRIPTION
2 71T 8000050 * 4 Screw, Cap-- Hex Head 18 232-2583 1 Spacer, Bus Bar
S ‘ (3/8-16 x 1") 19 332-1152° 12 Terminal, Lug
2 800-0051 4 Screw, Cap - Hex Head . 20 232-2241 1% Bar, Bus
_ (3/8-16 x 1-1/4") 21 232-2343 © 3 Bar, Bus
3 8h0~0056 8 Screw, Cap - Hex Head- 227 232-2240 4 Bar, Bus
" . (3/8-16 x 2-1/2") - 23 232-2238 1 Bar, Bus
4 850-0050 ;‘16 Washer, Lock - Spring (3/8") 24 "232-2249 2 Bracket, Mounting - Bus 8
5 862+0008 . 18 Nut, Hex (3/8-16) . ‘ 25 232-2242 2 Board, Inswlator - Center
6 536-0029 . 16 Washer, Flat (25/64"1D x 26 232-2243 2 Board, Insulator - Front/
‘ 7/8"0D x 1/16"THK) - . 27  800-0007 4 Screw, Cap ~ Heéex Head
7 800-0028 4 Screw, Cap - ‘Hex Head . o {1/4-20 x 1)
1 . (5/16-18 x 1"} , 28  862-0001 4 Nut, Hex (1/4-20) )
8 1140022 24 Screw, Cap - Hex Head 29 -850-0040 « 4 Washer, Lock - Spring (1/
/| .- (5/16-18 x 1-3/4") - 30 526-0018 4  Washer, Flat {(21/64"1ID x
9 800-0033 8 Screw, Cap -~ Hex Head ’ 3/4"00 x 1/16"THK)
y : , (5/16-18 x 2") 31 232-2387 4 Bracket, Angle
10 850-0045 = 36 Washer, Lock - Spring {5/16") 32 8000051 3 Screw, Cap ~ Hex Head
11 526~0115 48 Washer, Flat {11/32"ID x - (3/8-16 x 1-1/4")
_ | : ; 11/1840D x 1/16"THK) : 33 B862-0003 3 Nut, Hex {3/8-18)
12 232~2344 32  Spacer, Sleeve 34 8500050 3 Washer, Lbck -~ Spring (3/
13 862~0015, 50 . Nut, Hex (5/16-18) - 35 526-0029 3 Washer, Flat (25/64"ID x
14 520-0142 ° 14 ©  Stud (5/16-18 x 1-1/4"LG) ) : 7/8"0D x 1/1677THK)
« 15 2822246 - 2 ! ‘Bar, Reconnection - Long 36 232-2245, A Board, Insulator ‘
i 16 232-2248 2, Bar, reconnection = Short .. . 37 232-2237 1:  Bracket, Support )

11  232-2582. -1 ¢ Jumper, Bus Bar . . o B 5o



REF
NO

PART
NO.

813-0100

B70-0053 ,
850-0030 |
"526-0008 |

813-0110

870-0053
850-0030

508-0156.

526-0009

Qry
USED

E-3 MR

e a e

B - — 3 =

bgﬁ‘
MDY N ¢ -
\ 1 v !
. .
T T 5
O
i ;)
. : . '
\
1}
[ .
¥ N 1
% @
.

¥

PART
DESCRIPTION

° Screw, Machine - Round Head

{#10-32 x.1/2")
Nut, Hex-{#10-32) .
washer, Lock ~ Spring (#10)

‘Washer, Flat {13/64%ID x

7/16"0D x 1/32"THK)
Screw, Machine - Round Head
(#10-32 x 2") '
Nut, Hex (#10-32)

Washer . Lock — Spring (#10)
Washer, Insulatin& s

Washer, Flat {7/32"1D x
1/2"00 x 1/16"THK)

s

REF
NO.

10
11
12
13
14

.15

16

17
18

PART
No' °

508-0187
332-0050
,508-0093
868-0001
850-0040
358-0011

3580012

3630049

363-0050

QTY
USED

4
2
2
6
"6
3

[

P

PART
DESCRIPTION

Spacer, Stepped

Clamp, Loop

Grommet, Rubber'

Nut, Hex {1/4-28)

Washer, Lotk - Spring (1/4")

Rectifier, Diode - Positive

{CR1, CR2, CR3)

$Rectifjer, Djode - Negative
< (CR4, CRS, CR6) :
‘Heatsink < Positive Diodes
_ Heatsink - Negative Diodes

(R



" REF  PART.
. NO. ~'NO.
1 800-0005
2 850-0040
'3 332-1554
4 150-1411

5 150-1410

P e

S

Y

1}

QTY
USED

2

-t bt B

'S

AR w0 ] VT

-t

. Overspeed Sensor Assembly IR

PART .
DESCRIPTION

Screw, Cap -* Hex Head
(1/4-20 x 1-1/2")

“Washer, lock Spring (1/4")

Clamp, Loop

Sensor Assembly, Overspeed

{Includes Cap, Sensor and
Maunt ing Bracket)

Cap,” Insulating .

x - parts included with Alternator Rotor, Assembly.

€
b
¢

E4

5
REF ~ PART QTY = PART
NO. NO. USED . DESCRIPTION
& 868-0011 2 Nut, Hex (3/4-16 UNF)
7 854-0031 1 Washer-, Lock - 1T (3/4")
& 1501406 i Prckup, Magnetic (Sensor)
& 150-1407 1 Bracket, Mounting
10 800-0092 1 *Screw, Cap - Hex Heac

(1/2-13 x 1-1/2")"

11 850-0060 1 *Washer, Lock - Spring (1/2
12 526-0252 - 2 *Washer, Flat (1/2")
13 150-+140%5 1 *wWheel, Sensor - Overspeea
o
1 1t



REF
NO.

PART
NO.

232-2444
813-0112

526-0140 -

856~0030
870-0053 _

508-0093

QTY
UsED

P

2

Y

4 PART
DESCRIPTION

Suppressor Assemb]y Voltage
Screw.”Machine - Round Haad
(#10-32 x 2-1/2")
washer, Flat (7/32"ID x
3/8"0D x 3/64"THK):
Washer, Lock’ - Spcwng (ﬁIO)
Nut, ‘Hex (#10-32)° h
Grommet, Rubber .o .

REF
_NO.

6

PART
. NO.

305-0526

- 5260140

850-0030
870-0Q53
363-0054
363-0055

QTY
USED

5t

Suppressor
{Consists of Two Matcred 4
Suporessors) -

Washer, Flat (7/32"ID < g
3/B"0D x 3/64"THK)

Wasker, Lock —~ Spring [#10)

Nut, Hex (#10-32)

Hcathhk - Pos1t1ve Dipces

Hedtsink -,-Negative Dioces



. REF
. .NO.

3

RN~

LB
. S L™
¢ - ®
E)
* .
8
®
e,

PART
NO.

o

'232-2639°
8@3:0112
526-0140
850-0030

B70-0p53
508-0093 =,

W

VN

(NS3¢ 1 e BRI ]

'§§w

@

s

, | ,gfﬁx
B

. Dual Voltag

&

. PARD
DESCRIPTION

Sdppressor Assembly, Dua’
Voltage o
3 Screw, Machine - Round Head
. (#10-32 x 2-1/2")

Washer, Flat (7/32"1ID x
3/8"0D x 3/64"THK) «
Washer, Lock - Spring (#10)
“Nut. Hex (#10+82) .
. Grommet , Rubber ‘

¢
b r
g
£ R .
f - ‘ [
g .
N rE . ,
7y
I3 ’ '
Ty
- e W .
=i
* da T
-
. -
¥ 2% Lo
/! "
! e - o
A - —
2

© REF
N,

PART
. NO.

6 305-0526

7 526-0140

8 * 850-0030
9 870-0053 -
0 .363-0025
1 363-0033

gy

e

il

o2}

R 0@

LA
PART v
DESCRIPTION.
Suppressor Set, Dua’ Volta
(Consists of Four Matched
Suppressors) :
Washer, Flat {7/32"10 ~
3/BYOD » 3/64°VHK)

Washer, Lock - Soring {#10

Nut, Hes (#10-32)
Heatsink - PositiVe Diodes
Heatsink -“Negative Diodes

1

ES Yoy
a0
w
L3
. “®
-
2l
1
:
- -
1% #
e
3 B



1

2
3

waa"'szeuoiga
5

REF  PART
NO. NO.

335-0146
©-335-0147
800-0004

850-0038

862*/0001
//

o

FErGar™ -
QrY PART : © REF . PART QrY - :
USED DESCRIPTION . NO. NO. USED :
Cable, Electrical Lfncludes 6 o Heate
Thermostat) - - 333-0059 1 125
1 ! 120°VAC 333-0192 1
1 240 vAC 7 821-0014 1 S
1 Screw, Cap - Hex Head -
{174-20 x 5/8") " 8 .
2 asher, Lock - Spring (1/4") ., -232-2446 4 1.
Washer, Flat (17/64"ID x 232-2832

10D x 1/8"THK)
“Nut, Hex (1/4-20) , '




